Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: 070 006 697
070 006 697 Description:

Switch Assembly, Table 070006697


Components
000 026 042 000 026 042 Micro Switch
000 021 645 000 021 645 Lever Assembly, Switch
000 026 401 000 026 401 Shaft
000 024 657 000 024 657 Spring, Cam Lever
963 200 002BG 963 200 002BG X-Washer, 1/8", Bag of 10
000 021 714 000 021 714 Screw, Adjusting
835 550 002BG 835 550 002BG Nut, Hex Jam, 1/4-28, Bag of 10
000 026 419 000 026 419 Housing Weldment
744 203 014 744 203 014 Clamp
818 227 402BG 818 227 402BG Round Head Screw, #6-32 x 2-1/2", Bag of 10
818 233 082BG 818 233 082BG Phillips Round Head Sems Machine Screw, #8-32 x 1/2", Bag of 10
843 127 002BG 843 127 002BG Nut, Keps, #6-32, Bag of 10
843 133 002BG 843 133 002BG Nut, Keps, #8-32, Bag of 10
Top | Back | Home